
Helpline: +44 (0) 23 8049 4344   Sales Desk: +44 (0) 23 8049 4333   General Enquiries: +44 (0) 23 8026 6355   internet: drapertools.com   email: sales@drapertools.com

Draper Tools Limited, Hursley Road, Chandler’s Ford, Eastleigh, Hampshire. SO53 1YF   UK. � RDJB0221


SELF PROPELLED PETROL

LAWN MOWER
08673 – LMP510 SPARE PARTS DRAWING



Helpline: +44 (0) 23 8049 4344   Sales Desk: +44 (0) 23 8049 4333   General Enquiries: +44 (0) 23 8026 6355   internet: drapertools.com   email: sales@drapertools.com

Draper Tools Limited, Hursley Road, Chandler’s Ford, Eastleigh, Hampshire. SO53 1YF   UK. � RDJB0221


SELF PROPELLED PETROL

LAWN MOWER
08673 – LMP510 SPARE PARTS LISTING

KEY 
No.

PART 
No.

STOCK 
No. DESCRIPTION

1 Y-LMP510-1E 62849 Bolt m6x12

2 Y-LMP510-2E 63957 Cover comp, cylinder head

3 Y-LMP510-3E 63958 Packing, headcover

4 Y-LMP510-4E 64104 Rocker arm

5 Y-LMP510-5E 64211 Plate, push rod guide

6 Y-LMP510-6E 64611 Seat, valve spring, in

7 Y-LMP510-7E 64612 Spring, valve

8 Y-LMP510-8E 64719 Returner, intake valve

9 Y-LMP510-9E 64943 Valve, intake

10 Y-LMP510-10E 65256 Valve exhaust

11 Y-LMP510-11E 65306 Spark pulg

12 Y-LMP510-12E 65383 Enriched air line

13 Y-LMP510-13E 65384 Bolt m6x25

14 Y-LMP510-14E 65387 Circular plate

15 Y-LMP510-15E 65981 Plate, governor

16 Y-LMP510-16E 66272 Rod, push

17 Y-LMP510-17E 67129 Lifter, valve

18 Y-LMP510-18E 67829 Camshaft assy

19 Y-LMP510-19E 68147 Scraper ring set, piston

20 Y-LMP510-20E 68148 Piston

21 Y-LMP510-21E 68612 Pin, piston

22 Y-LMP510-22E 68630 Clip, piston

23 Y-LMP510-23E 68679 Rod assembly, connecting

24 Cylinder

25 Y-LMP510-25E 68707 Oil seal

26 Y-LMP510-26E 68752 Nut, flange m6

27 Y-LMP510-27E 69000 Adjuster rocker arm

28 Y-LMP510-28E 69021 Shroud

29 Y-LMP510-29E 69072 Breather valve spring

30 Y-LMP510-30E 69656 Filter, breather

31 Y-LMP510-31E 69740 Muffler assy

32 Y-LMP510-32E 69772 Bolt, stud

33 Y-LMP510-33E 71081 Fuel tank cap comp

34 Y-LMP510-34E 71131 Fuel tank

35 Y-LMP510-35E 71136 Tank pads

36 Y-LMP510-36E 71137 Start small cap

37 Y-LMP510-37E 71185 Bolt m6x16

38 Y-LMP510-38E 71212 Filter

39 Y-LMP510-39E 71383 Ablassschraube

40 Y-LMP510-40E 71873 Fuel line

41 Y-LMP510-41E 71938 Shaft, governor arm

42 Y-LMP510-42E 73028 Washer, governor arm shaft

43 Y-LMP510-43E 73324 Seal, governor arm shaft

44 Y-LMP510-44E 73335 Pin, lock

45 Y-LMP510-45E 73356 Governor arm

46 Y-LMP510-46E 73360 Drain bolt washer

KEY 
No.

PART 
No.

STOCK 
No. DESCRIPTION

47 Y-LMP510-47E 73731 Disc nut m6

48 Y-LMP510-48E 73806 Rod, governor

49 Y-LMP510-49E 74078 Spring, throttl return

50 Y-LMP510-50E 74084 Spring, governor

51 Y-LMP510-51E 74232 Nut

52 Y-LMP510-52E 75103 Shroud assy, upper

53 Y-LMP510-53E 75104 Tube, breather

54 Y-LMP510-54E 75554 Gasket, exhaust

55 Y-LMP510-55E 76064 The crankshaft

56 Y-LMP510-56E 76066 Nut

57 Y-LMP510-57E 76067 Washer, crankshaft

58 Y-LMP510-58E 76068 Governor assembly

59 Y-LMP510-59E 76069 Gasket, breather chamber

60 Y-LMP510-60E 76071 Cap, breather chamber

61 Y-LMP510-61E 76072 Dowel pin, casecover

62 Cover assembly, crankcase

63 Y-LMP510-63E 76073 Oil seal

64 Y-LMP510-64E 76075 Bolt m6x18

65 Y-LMP510-65E 76076 Bolt m6x45

66 Y-LMP510-66E 76077 In the hood

67 Y-LMP510-67E 76078 Clip, fuel line

68 Y-LMP510-68E 76079 Dipstick

69 Y-LMP510-69E 76080 Nut m6

70 Y-LMP510-70E 76081 Brake assembly

71 Y-LMP510-71E 76082 Ignition coil assy

72 Y-LMP510-72E 76083 Bolt stud, ignition coil

73 Y-LMP510-73E 76085 Bolt stud, recoil starter

74 Y-LMP510-74E 76086 Flywheel assembly

75 Y-LMP510-75E 76087 Fan, recoil starter

76 Y-LMP510-76E 76088 Pulley, starter

77 Y-LMP510-77E 76089 Nut m14

78 Y-LMP510-78E 76090 Shield, muffler

79 Y-LMP510-79E 76091 Air filter gasket

80 Y-LMP510-80E 76092 Air cleaner assembly

81 Y-LMP510-81E 76094 Bolt, stud

82 Y-LMP510-82E 76095 Packing, intake

83 Y-LMP510-83E 76096 Insulator, carburetor

84 Y-LMP510-84E 76097 Packing, carburetor

85 Y-LMP510-85E 76099 Carburetor assy

86 Y-LMP510-86E 76102 Clip, fuel line

87 Y-LMP510-87E 76103 Clip, fuel line

88 Y-LMP510-88E 76104 Screw m4x8

89 Y-LMP510-89E 76105 Q type line card

90 Y-LMP510-90E 76106 Bolt stud, recoil starter

91 Y-LMP510-91E 76117 Wind deflector



Helpline: +44 (0) 23 8049 4344   Sales Desk: +44 (0) 23 8049 4333   General Enquiries: +44 (0) 23 8026 6355   internet: drapertools.com   email: sales@drapertools.com

Draper Tools Limited, Hursley Road, Chandler’s Ford, Eastleigh, Hampshire. SO53 1YF   UK. � RDJB0221


SELF PROPELLED PETROL

LAWN MOWER
08673 – LMP510 SPARE PARTS DRAWING



Helpline: +44 (0) 23 8049 4344   Sales Desk: +44 (0) 23 8049 4333   General Enquiries: +44 (0) 23 8026 6355   internet: drapertools.com   email: sales@drapertools.com

Draper Tools Limited, Hursley Road, Chandler’s Ford, Eastleigh, Hampshire. SO53 1YF   UK. � RDJB0221


SELF PROPELLED PETROL

LAWN MOWER
08673 – LMP510 SPARE PARTS LISTING

KEY 
No.

PART 
No.

STOCK 
No. DESCRIPTION

1 Y-LMP510-1D 76118 Bolt BS1768 3/8-24UNFx38

2 Y-LMP510-2D 76119 Flat washer

3 Y-LMP510-3D 76195 Washer

4 Y-LMP510-4D 76207 Blade

5 Y-LMP510-5D 76930 Blade adapter

6 Y-LMP510-6D 76931 The metal clip

7 Y-LMP510-7D 76939 Flywheel nut m14x1.5

8 Y-LMP510-8D 77182 Bolt m6x16

9 Y-LMP510-9D 78213 Belt cover

10 Y-LMP510-10D 78214 Bolt m6

11 Y-LMP510-11D 78280 Initiative pulley

12 Y-LMP510-12D 78465 Front cover handle 

13 Y-LMP510-13D 78466 Belt v

14 Y-LMP510-14D 78469 Screw kal50x12

15 Y-LMP510-15D 78710 Bolt m8x30

16 Y-LMP510-16D 78929 Woodruff key

17 Deck

18 Y-LMP510-18D 78978 Decorative cover (front)

19 Y-LMP510-19D 79188 Bolt  m8x30 

20 Y-LMP510-20D 79336 Glove assembly

21 Y-LMP510-21D 80007 Washer φ8.4*24*2

22 Y-LMP510-22D 80031 Engine dvo175

23 Y-LMP510-23D 80147 Circlip

24 Y-LMP510-24D 80329 Torsional spring (rear cover)

25 Y-LMP510-25D 80330 Axle(rear cover)

26 Y-LMP510-26D 80716 Plastic part

27 Y-LMP510-27D 80717 Cable protection pipe Ø16

28 Y-LMP510-28D 80718 Rear cover

29 Y-LMP510-29D 86080 Nut m8

30 Y-LMP510-30D 86866 Stem

31 Y-LMP510-31D 86867 Gearbox

32 Y-LMP510-32D 86871 Mulching plug

33 Y-LMP510-33D 86872 Back panel

34 Y-LMP510-34D 86874 Bolt m8x20

35 Y-LMP510-35D 86877 Left handle support

36 Y-LMP510-36D 86882 Bolt m6x14

37 Y-LMP510-37D 86935 Fixed bolt m8x68

38 Y-LMP510-38D 86937 Fixed pin 

39 Y-LMP510-39D 86938 Handle fast fix

40 Y-LMP510-40D 87384 Clip

41 Lower handle

42 Y-LMP510-42D 87457 Triangle knob

43 Upper handle

44 Y-LMP510-44D 87808 Bolt m6x35

45 Y-LMP510-45D 87986 Gasket 8.4*16*1.4 

46 Y-LMP510-46D 87987 Soft grip

KEY 
No.

PART 
No.

STOCK 
No. DESCRIPTION

47 Y-LMP510-47D 87988 Clutch lever 

48 Y-LMP510-48D 88154 Nut m6

49 Y-LMP510-49D 88918 Rope guide support

50 Y-LMP510-50D 88925 O-rings

51 Y-LMP510-51D 88928 Nut m6

52 Y-LMP510-52D 88930 Wash mouth

53 Y-LMP510-53D 88933 Clutch and brake cable

54 Y-LMP510-54D 88986 Tension tension spring

55 Y-LMP510-55D 89216 Clippings bag bracket

56 Y-LMP510-56D 89291 The control panel

57 Y-LMP510-57D 89292 Right handle support

58 Y-LMP510-58D 89720 Bolt m5x30

59 Y-LMP510-59D 89779 Nut m5

60 Y-LMP510-60D 89821 Grass catcher bag

61 Y-LMP510-61D 89822 Rear axle plank (r)

62 Y-LMP510-62D 89823 Screw st6.3x16f

63 Y-LMP510-63D 89826 Gear pin(transmission)

64 Y-LMP510-64D 89827 Brake level

65 Y-LMP510-65D 89828 Side cover assembly

66 Y-LMP510-66D 91199 Side discharge chute

67 Y-LMP510-67D 91438 Torsional spring 

68 Y-LMP510-68D 92184 Bracket(side discharge cover)

69 Y-LMP510-69D 92416  Axle(side discharge cover)

70 Y-LMP510-70D 92417 Heigh adjuster plank

71 Y-LMP510-71D 92480 Wheel cover

72 Y-LMP510-72D 92496 Nut m10x1.5 

73 Y-LMP510-73D 92499 Front wheel

74 Y-LMP510-74D 92501 Washer

75 Y-LMP510-75D 92504 Fixed bolt

76 Y-LMP510-76D 92505 Height adjustment link bar

77 Y-LMP510-77D 92516 Bolt m8x45

78 Y-LMP510-78D 92521 Nut m6

79 Y-LMP510-79D 92522 Hold hoop

80 Y-LMP510-80D 92523 Front wheel axle

81 Y-LMP510-81D 92525 Bolt m6x50

82 Y-LMP510-82D 92528 Wheel cover

83 Y-LMP510-83D 92537 Rear wheel

84 Y-LMP510-84D 92538 Circlip 

85 Y-LMP510-85D 92539 Right gear assy

86 Y-LMP510-86D 92551 Inner wheel cover

87 Y-LMP510-87D 92552 Ball bearing 12.7*Ф28.6

88 Y-LMP510-88D 92553 Rear wheel axle

89 Y-LMP510-89D 92561 Bolt m6

90 Y-LMP510-90D 92562 Height adjuster spring

91 Y-LMP510-91D 92563 Hold hoop

92 Y-LMP510-92D 92565 Left gear assy


